Cad
e |



XS16 Parts List

FI)\IE(l)r.t Description Il.ilaor.t Description
1 Barrel complete 21 [Main spring
2 Rear sight base 22 |Piston
3 Rear sight complete 23 |Piston seal
4 Screw M4 24 |Trigger pin
5 Elevation knob 25 |Scope stop
6 O-ring 26 |Screw M4
7 Lever pin 27 |Compression tube complete
8 Lever 28 |Oval-head screw
9 Safety board 29 |Bushing
10 |Trigger housing 30 |Nut
11 |Trigger pin 31 |Safety board spring
12 |Sear pin 32 [Safety pin
13 |Sear complete 33 [Safety plank
14 [Spring guide 34 |Screw M5
15 |Trigger spring 35 |[Screw M5
16 [Square nut 36 [Plastic stock
17 |Trigger 37 |Screw M6
18 |[End cap 38 |Stock recoil plate
19 |Safety complete 39 [Wood screw
20 |[Main spring guide




